
 

Procurement of Works 
 

Single-Stage: Two-Envelope Bidding Procedure 

 
 
 

BIDDING DOCUMENT 
for  

Procurement  
of 
 

“Development of Sewerage System involving STP, 

Trunk Sewer and Allied Works including 5 Years 

Operation and Maintenance, at Raipur, Dehradun, in 

Uttarakhand.” 

Volume – 2(A) 
 

Issued on: 1st January 2021 

Invitation for Bid No: UIUDP/OCB - N/WW - DDN - 02/2020-21 

OCB No: N/ WW - DDN - 02/2020-21 

Employer:  Uttarakhand Urban Sector Development Agency (UUSDA), 
Government of Uttarakhand 

Country: India 

  



Cover Page 2 

OCB No: N/ WW - DDN - 02/ 2020-21      Single-Stage: Two-Envelope 

Preface 

 

This Bidding Document for the Procurement of Works has been prepared by Uttarakhand Urban 
[...]
approved make/pattern of approved quality.   

The laboratory shall be provided with appropriate plumbing work so that the laboratory 

wastes are suitably disposed off by connecting to the nearest sewer. The lab also have a 

separate store for chemicals, consumable which are required for all necessary test for 

analysis of sewage. The inside wall shall be provided with two coats of oil bound distemper 

of approved quality of colour over a coat of primer for the outside walls two coats of 

waterproof cement paint of approved quality and colour shall be provided. The flooring shall 

be provided with minimum 20 mm thick vitrified glazed tiles and the reputed make, quality 

and colour shall be got approved by the Engineer. All steel surfaces are to be painted with 

approved anticorrosive paint.  

Supply & installation of Laboratory equipments comes under the scope of DBO Contract. 

The Laboratory equipment’s shall be provided as per list given below:  

S. No. Items 
Minimum 

Quantity  

1 BOD incubator with voltage stabilzer 1 

2 Refrigerator with voltage stabilizer (230 liters Frost Free) 1 

3 Incubator 1 

4 Hot Air Oven 0 -250℃ 2 

5 Muffle Furnace Complete with Pyrometer 50 X 150 X 500 mm  1 

6 Water Distillation Apparatus  1 

7 Rectangular Water Bath (Thermostat Controlled) 1 

8 pH meter digital 1 

9 Digital Analytical Balance 1 

10 Visible Spectrophotomter 1 

11 Balance Dumping bouble pan 1 

12 Heating Plates 8" dia 1 

13 Conductivity meter Digital 1 

14 Loviband Comparator with Phenol Red & Universal Indicator Discs 1 

15 Heating Mantles  1 

16 Digestion & Distillation Assembly 1 

17 Bacteriological Incubator 1 

18 Bunsen Burner 1 

19 Auto Clave (12in X 12in of Stainless Steel) 1 

20 MPN Count Instrument 1 

21 Air Condition Capacity 2 tonnes 2 

22 Microscope (with Wall Projection Ability) 2 

23 Centrifuge 1 



Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 151 of 
268 

 

24 DO Sampler 1 

25 Sludge Sampler 1 

26 Vacuum Pump 32L 1 

27 Vacuum Pump 50L 1 

28 Membrane Filter Assembly 1 

29 Chlorine Comparator 1 

30 Magnetic Stirrer with Hot Plate 1 

31 Turbidity Meter 1 

32 TOC Analyser 1 

33 Soxhlet Extraction Unit 1 

The glassware shall be provided as per list given below: 

S. No. Items Qty 

1 Beaker 1000ml 6 

2 Beaker 500ml 6 

3 Beaker 250ml 6 

4 Bottle Reagents 1000ml 12 

5 Bottle Reagents 500ml 12 

6 Bottle Reagents 250ml 12 

7 BOD Bottle 300ml 48 

8 Bottle Amber 250ml 12 

9 Burettes 50ml (with Stand) 3 

10 Burettes 10ml (with Stand) 3 

11 Cylindrical Graduated 1000ml 3 

12 Cylindrical Graduated 500ml 3 

13 Cylindrical Graduated 250ml 3 

14 Cylindrical Graduated 100ml 6 

15 Cylindrical Graduated 50ml 6 

16 Cylindrical Graduated 10ml 5 

17 Condenser Allhin 400ml 3 

18 Bottle Aspirator 10 lt 2 

19 Bottle Aspirator 5 lt 2 

20 Descicater 200ml 6 

21 Funnel 100 mm 6 

22 Funnel 75 mm 6 

23 Flasks Erlemeyer conical 500ml 6 

24 Flasks Erlemeyer conical 250ml 6 

25 Flasks Erlemeyer conical 100ml 12 

26 
Flasks Erlemeyer conical 500ml with inter 

changeable joints 
6 

27 Flask Kjeidhal 500ml 3 

28 Flask Flat Bottom  2000ml 3 

29 Flask Flat Bottom  1000ml 3 



Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 152 of 
268 

 

S. No. Items Qty 

30 Diehes Evaporating 30* 45 mm 24 

31 Imhoff Cones 1lt 1 

32 Nesselers Tue 100 ml 12 

33 Pipettes volumetric 100ml 3 

34 Pipettes volumetric 50ml 6 

35 Pipettes volumetric 25ml 6 

36 Pipettes volumetric 10ml 6 

37 Pipette Graduated Serlogical 10ml X0.5 6 

38 Pipette Graduated Serlogical 5ml X 0.5 6 

39 Pipette Graduated Serlogical 1ml X 0.5 6 

All necessary chemicals and consumable shall be provided by the contractor during 5 years O&M 

period and 5 years beyond the O&M. 

(xxxii) Public Toilet Block 

A separate toilet for public use is also proposed within the STP campus. The toilet block 

shall be separate for men and women. The men toilet block shall have 2 bathroom, 2 W.C. 

and 4 urinals and washbasins. The women toilet block shall have 2 bathroom and 2 W.C and 

washbasins. All fixtures shall be smart type. The discharge of sewage from this toilet block 

shall be carried to the wet well within STP campus by a suitable sized HDPE pipe.  

 

(xxxiii) Sludge storage shed  

The Contractor shall provide sludge storage shed for the purpose of minimum 7 days 

storage of dewatered sludge in covered shed. The drain pits shall be provided in four side 

of floor for collection of water from sludge into pit and conveyed to filtrate sump tank by 

pumping. The height of the shed shall be minimum 5m and shall have ramp for trunk to load 

the sludge for disposal to landfill site. The 7 days storage shall be kept and stored in sludge 

storage yard and accordingly the area of sludge storage shall be provided (including 

loading and unloading bay). The floor and side walls (upto parapet) shall be in RCC. Roof 

shall be of pre-fabricated transparent sheet (material approved by Employer) along with 

structural members for supporting roof and approved by Employer. The floor slope shall be 

1:200 towards drain pits. Floor shall be of PCC with metallic hardener.  

(xxxiv) Workshop & Store Room  

There shall be a room of minimum size 12m X 5m divided into two equal portions. 

Necessary lighting and other required furniture and tools are proposed to be provided. 

Necessary facilities for drilling welding machining etc shall be provided to shift the 

maintenance work involved in the plant, a wide rolling shutter shall be provided for shop 

and also for store with ramp. The flooring of the Workshop including the Tool room shall be 

Cement Concrete flooring with metallic hardener topping. 



Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 153 of 
268 

 

The Store Room shall be sized used for safe storage requirement of different kind of 

materials and equipment like pumps, motors, tools, machine parts, repairing equipment, 

lubricants, etc. There shall be concrete cupboard with steel shutters for storage of tools and 

consumables in smaller containers, whereas enclosure/platforms shall be made for storage 

of larger tools and consumable in larger containers. The clear height of the building shall be 

5m.  

(xxxv) Sludge Disposal  

Dewatered sludge can be disposed at identified landfill site near Dehradun which is located 

about 20 km from proposed STP as per prevailing norms by pollution control board.   

(xxxvi) Office Furniture  

Contractor shall provide all required furniture’s in administration building and other buildings 

in STP on approval of Employer. Suitable office furniture shall be provided in the 

administrative building, staff quarters and other STP buildings etc.  

i. 10 No. of steel Almirah of size 78" x 36" x 19" with 4 fix shelves making 5 compartments. 

Almirah should be made of 22 gauge steel whereas doors and shelves should be made 

in 20 gauge steel. Almirah should have two way locking device with duplicate CP keys. 

Almirah should be spray painted with 2 coats of metallic paint of approved colour over a 

coat of approved primer. Welding etc. should be grinded smooth and holes filled with 

filler before primer coat.  

ii. No. of steel Office table of size 762mm in height (1825mm x 1220mm size five numbers, 

1525mm x 915mm size five numbers). Table should be made of steel frame consisting of 

18 gauge 25m square tubes. The board should be 18/19 thick pre-laminated on both 

sides wood finish IS marked. Table should have two drawers on one side and other side 

one cupboard with separate locks. Outer body of cabinet shall be in 22 gauge sheet, 

drawer in 24 gauge, front of drawer is 20 gauge, sliding range is 18 gauge. The welding 

marks should be properly grinded having smooth finish. All holes, scratch etc. should be 

filled with filler before priming coat. The table should be spray painted with 2 coats of 

metallic paint of approved colour over a coat of approved primer.   

iii. 6 Nos of executive revolving chair (With full back support) having tilting and push back 

mechanism with PU arms. It should have thick cushion in seat and back mounted over 

12mm ply(low back) covered with superior quality of tapestry over pressed steel bone. It 

should have superior quality double PVC ball wheel five legged, dully powder coat finish 

etc. complete in all respect.  

iv. 24 No. office chairs made of steel frame of 1" x 14 gauge pipe duly powder coated epoxy 

finish. Cushion should be 3" thick in seat and 2" thick in back. Cushion should be 

covered with approved quality tapestry and should be mounted on 12mm thick moulded 

ply. Chair should have PU arms etc. and it should be complete in all respect.  

v. 12 No. of small table of 900 x 750 x 750mm in size. Table should be made of good 

quality wood. Legs shall be min. 40 x 40 mm in section. Top should be made using 18/19 

m thick wooden planks. Planks should be supported using batten frame of wood. Legs 

shall be stiffened using wooden battens of 25 x 40mm minimum section. Table should be 

French polished over a coat of primer.  

vi. 1 no of conference table along with chairs for seating capacity of 20 persons.   



Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 154 of 
268 

 

All furniture’s shall be of IS and make shall be approved by the Engineer.  

(xxxvii) Treatment Scheme for  STP   

The treated effluent storage tank shall be proposed for the tertiary treated effluent for reuse 

purposes and shall meet the tertiary treated quality as specified in the contract. The tertiary 

treated effluent shall be collected in the treated effluent storage tank by gravity. The treated 

sewage shall be used for gardening, car washing, fire fighting, flushing and other purposes 

within premises, balance water shall be disposed in nearby drain which ultimately joins 

Song river.  

Table 10: Design Requirements of 18 MLD STP 

Inlet Chamber of STP  

Min No of Units  1 

Type  Rectangular or tapered 

MOC  RCC 

HRT sec 45-60 

Max SWD at peak flow m 1.2 

Min Freeboard m 0.50 

Fine Screen Channels 

Screen type  Bar screen with mechanical cleaning 

Design capacity/unit  Cum/sec Peak flow 

Min No of Units – Working 

(Peak flow) 

 2 

Min No of Units – Standby 

(Peak flow) 

 1 

MOC – Channel  RCC 

MOC – Screens (all screen 

components) 

 SS 316 L 

Angle of inclination of screen deg. 75 

Max SWD at peak flow m 0.70 

Velocity through openings at 

peak flow 

m/sec 0.80 

Clear spacing between bars mm 6 

Minimum bar thickness/width mm 10 

Bar cross-section  Rectangular or trapezoidal 

Min width per channel m 0.70 

Min freeboard m 0.50 

Min channel length m 6.0 

Grit Chambers 

Type  Detritus with center drive, full diameter 

scraper 

Min No of Units – Working 

(Peak flow) 

 1 

Design capacity/unit  Cum/se

c 

Peak flow 



Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 155 of 
268 

 

Min No of Units – Standby 

(Peak flow) 

 1 

MOC – Structure  RCC 

MOC – 

Equipment/Mechanism 

 MS – Epoxy coated 

Max Design SOR at peak flow m3/m2/d

ay 

960 

Min HRT at peak flow sec 90 

Min design SWD  m 0.90 

Min freeboard m 0.50 

Grit Washer and Classifier 

Type  Integral inclined trough with chain-and-

flight rake/ Screw classifiers  

Min classifier length m As per design 

Min classifier width/diameter m As per design 

Min classifier slope deg. As per design 

Aeration/SBR/MBBR Basin Influent Channel 

Min No of Units  1 

MOC  RCC 

Max SWD m As per design 

Min freeboard m 0.50 

Preliminary and Primary treatment units, secondary treatment units including 

Aeration tank, secondary clarifier, tertiary treatment units and chlorine 

contact tank shall be designed and constructed for 2051 flows.  

SBR Basins 

SBR Basin  2 nos. (minimum) each SBR basin shall 

comprise of an Aerobic basin preceded 

by selector/Anoxic basin 

MOC – Structure  RCC  

MLSS in biological volume g/l 3.0 (max.) 

F/M Ratio (as kg 

BOD/MLSS.Day) 

 0.12 (max.) 

Max. SWD m 6.0 

Min Freeboard m 0.60 (min) 

No. of Cycles per basin and 

Cycle time for each phase 

 As per CPHEEO Manual 

HRT for aeration basins  As per CPHEEO Manual 

SRT Days 18-24 days or as per bidder design 

(Contractor shall demonstrate in the 

process design that the plant 

performance will meet desired plant 

effluent quality in all seasons and 

including winter time)  

MBBR Basins 



Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 156 of 
268 

 

MBBR Basin Nos 2 (Minimum) 

Anoxic Basin Nos 2 (Minimum) 

MBBR 

 
Designed based on 0.8 – 1.2 Kg BOD / 

m3.d 

 
Min. HRT of 4 hrs  

 Volume of MBBR Media – Min. 33% and 

Max. 50% 

F/M Ratio (as kg 

BOD/MLSS.Day) 

 As per CPHEEO 

MBBR Media   

Plastic or as per technology providers 

(having maximum surface area per 

volume) 

HRT hours As per CPHEEO Manual  

MOC of Media - 
PE/ PU PP/UPVC  

(Only virgin plastic) 

Max. SWD m 4.5 

Minimum MBBR Media 

volume 

% 20-30 of aeration basin volume 

Min Freeboard m 0.60 (min) 

Corrugation - One side (Inside) 

Min. expected life of media Years 7 

Aeration basins 

Aeration Basins Nos 2 (Minimum) 

Anoxic Basin Nos 2 (Minimum) 

F/M Ratio (as kg 

BOD/MLSS.Day) 

 As per CPHEEO Manual 

HRT hours As per CPHEEO Manual 

SRT Days 18-20 days or as per bidder design 

Max. SWD m 4.5 



Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 157 of 
268 

 

Min Freeboard m 0.60 (min) 

Allied works   Suitable RCC platform of minimum 1.2 

m wide shall be constructed along the 

longitudinal external walls as well in the 

partition walls for mounting of air pipes. 

Lateral platform shall be provided for 

connecting the longitudinal platform 

slabs for easy access and mount of 

every header and lateral air pipes. 

Peripheral railing of 1.2 m height in 

Aluminum as per specification shall be 

provided. Access staircase shall be 

provided. The sluice gates with electrical 

actuators shall be provided at the inlet of 

each basins for automatic sequencing of 

the basins as well as for isolation of the 

basins from the flow during either repair 

or maintenance. 

Secondary Clarifiers 

Type - 

Circular, center-column supported with 

center drive, and center or peripheral 

feed. Peripheral drive or bridge-

supported not allowed. 

Sludge and scum removal - 
2-arm spiral sludge scrapper. Full-radius 

scum baffle with beach-type skimmer. 

MOC – Structure - RCC M30 

Conical bottom minimum 

slope 
- 1 to 12 

MOC – Center Column - MS Epoxy coated 

MOC – Bridge - MS Enamel painted 

MOC – Scraper and Skimmer - MS Epoxy coated 

Maximum SOR at average 

flow 

m3/m2/d

ay 
8-12 

Maximum SOR at peak flow 
m3/m2/d

ay 
25-35 

Maximum SLR at average 

flow 

Kg/m2/d

ay 
25-120 

Maximum SLR at peak flow 
Kg/m2/d

ay 
170 



Section 6 – Employer’s Requirement                      UIUDP – Phase 1 

OCB No: N/ WW - DDN - 02/ 2020-21         Page 158 of 
268 

 

Maximum Weir loading at 

average flow 

cum/da

y/m 
185 

Clarifier SWD m 3-4 

Anoxic Basins 

Selector/ Anoxic basin HRT min Not less than 60 min on average flow 

rate 

Anoxic Mixers 

Turnover frequency per hr 1 

Min no of mixers per basin – 

Working 

 As per design 

Mixer type  Submersible/floating 

Min no of anoxic mixers – 

Uninstalled Spares 

 50% 

Aerobic Basins 

Specific sludge yield kg 

sludge 

product

ion/ kg 

BOD  

1.0 

Process Aeration   

BOD oxidation oxygen 

requirement  

kg/d 1.2 x Inlet BOD load avg. 

Nitrification oxygen 

requirement 